ADEQ

A R K A N S A S
Department of Environmental Quality

December 31, 2019

Parnell Vann, Mayor
City of Magnolia

P.O. Box 666
Magnolia, AR 71754

RE: City of Magnolia - Big Creek Wastewater Treatment Plant Inspections (Columbia Co)
AFIN: 14-00059 Permit No.: AR0043613
ARR00C419
5279-W

Dear Mayor Vann:

On November 25, 2019, | performed a Compliance Evaluation Inspection, an SSO/Collection System
Inspection, an Industrial Stormwater Inspection, and Land Application Inspection of the above-
referenced facility in accordance with the provisions of the Federal Clean Water Act, the Arkansas
Water and Air Pollution Control Act, and the regulations promulgated thereunder. A copy of each of
the inspection reports is enclosed for your records.
[...]
3. FLOW PROPORTIONED SAMPLES OBTAINED WHEN REQUIRED BY PERMIT: Oy MN ONA ONE
4. SAMPLING AND ANALYSES COMPLETED ON PARAMETERS SPECIFIED IN PERMIT: My ON ONA ONE
5. SAMPLING AND ANALYSES PERFORMED AT FREQUENCY SPECIFIED IN PERMIT: My ON ONA ONE
6. SAMPLE COLLECTION PROCEDURES ADEQUATE: My ON ONA ONE
a. SAMPLES REFRIGERATED DURING COMPOSITING: My ON ONA ONE
b. PROPER PRESERVATION TECHNIQUES USED: My ON ONA ONE
¢. CONTAINERS AND SAMPLE HOLDING TIMES CONFORM TO 40 CFR 136: My ON ONA ONE
7. IF MONITORING IS PERFORMED MORE OFTEN THAN REQUIRED ARE RESULTS REPORTED ON THE DMR: My ON OnA ONE

SECTION E: FLOW MEASUREMENT

PERMITTEE FLOW MEASUREMENT MEETS PERMIT REQUIREMENTS

| ®S OM OU ONA ONE

DETAILS:

1. PRIMARY FLOW MEASUREMENT DEVICE PROPERLY INSTALLED AND MAINTAINED:__ TYPE OF DEVICE: My ON Ona ONE
2. FLOW MEASURED AT EACH OUTFALL AS REQUIRED: My ON ONA ONE
3. SECONDARY INSTRUMENTS (TOTALIZERS, RECORDERS, ETC.) PROPERLY OPERATED AND MAINTAINED: My ON Ona ONE
4. CALIBRATION FREQUENCY ADEQUATE: My ON ONA ONE
5.  RECORDS MAINTAINED OF CALIBRATION PROCEDURES: My ON ONA ONE
6. CALIBRATION CHECKS DONE TO ASSURE CONTINUED COMPLIANCE: My ON ONA ONE
7. FLOW ENTERING DEVICE WELL DISTRIBUTED ACROSS THE CHANNEL AND FREE OF TURBULENCE: My ON ONA ONE
8. FLOW MEASUREMENT EQUIPMENT ADEQUATE TO HANDLE EXPECTED RANGE OF FLOW RATES: My ON ONA ONE
9. HEAD MEASURED AT PROPER LOCATION: My ON ONA ONE

SECTION F: LABORATORY

PERMITTEE LABORATORY PROCEDURES MEET PERMIT REQUIREMENTS

| ®S OM OU ONA ONE

DETAILS:

1. EPA APPROVED ANALYTICAL PROCEDURES USED (40 CFR 136.3 FOR LIQUIDS, 503.8(B) FOR SLUDGES) : My ON ONA ONE
2. IF ALTERNATIVE ANALYTICAL PROCEDURES ARE USED, PROPER APPROVAL HAS BEEN OBTAINED: My ON ONA ONE
3. SATISFACTORY CALIBRATION AND MAINTENANCE OF INSTRUMENTS AND EQUIPMENT: My ON ONA ONE
4. QUALITY CONTROL PROCEDURES ADEQUATE: My ON ONA ONE
5. DUPLICATE SAMPLES ARE ANALYZED >10% OF THE TIME: My ON ONA ONE
6. SPIKED SAMPLES ARE ANALYZED >10% OF THE TIME: My ON ONA ONE
7. COMMERCIAL LABORATORY USED: My ON ONA ONE

. LAB NAME:_Southern Arkansas University — Natural Resource Research Center (SAU-NRRC), Arkansas Analytical, Mercury One LTD, Bio-Analytical

. LAB ADDRESS:_Magnolia, AR, Little Rock, AR, Doyline, LA

. PARAMETERS PERFORMED:_AIl analysis performed by SAU-NRRC except subcontract Total Phosphorus, Total Mercury, Metals, WET Testing

8. BIOMONITORING PROCEDURES ADEQUATE: My ON ONA ONE
a. PROPER ORGANISMS USED: My ON ONA ONE
b. PROPER DILUTION SERIES FOLLOWED: My ON ONA ONE
¢. PROPER TEST METHODS AND DURATION: My ON ONA ONE
d. RETESTS AND/OR TRE PERFORMED AS REQUIRED: My ON ONA ONE

Inspection Report Page 5 of 31




Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613

SECTION G: EFFLUENT/RECEIVING WATERS OBSERVATIONS

BASED ON VISUAL OBSERVATIONS ONLY

MS OM OU ONA ONE

DETAILS:
OUTFALL #: OIL SHEEN GREASE TURBIDITY VISIBLE FOAM FLOATING SOLIDS COLOR OTHER
001 No No No No No Colorless

SECTION H: SLUDGE DISPOSAL

SLUDGE DISPOSAL MEETS PERMIT REQUIREMENTS

MS OM OU ONA ONE

DETAILS:

1. SLUDGE MANAGEMENT ADEQUATE TO MAINTAIN EFFLUENT QUALITY:

Ms Om Ou ONA ONE

2.  SLUDGE RECORDS MAINTAINED AS REQUIRED BY 40 CFR 503:

s Om Ou ONA ONE

3. FORLAND APPLIED SLUDGE, TYPE OF LAND APPLIED TO: (E.G., FOREST, AGRICULTURAL, PUBLIC CONTACT SITE):

SECTION I: SAMPLING INSPECTION PROCEDURES

SAMPLE RESULTS WITHIN PERMIT REQUIREMENTS

O0Ss OM OU MNA ONE

DETAILS:

1. SAMPLES OBTAINED THIS INSPECTION:

Oy ON MNA ONE

TYPE OF SAMPLE: DGRAB:_ DCOMPOSITE:_ METHOD:__ FREQUENCY:

SAMPLES PRESERVED:

Oy ON MNA ONE

FLOW PROPORTIONED SAMPLES OBTAINED:

Oy ON MNA ONE

SAMPLE OBTAINED FROM FACILITY'S SAMPLING DEVICE:

Oy ON MNA ONE

SAMPLE REPRESENTATIVE OF VOLUME AND NATURE OF DISCHARGE:

Oy ON MNA ONE

SAMPLE SPLIT WITH PERMITTEE:

Oy ON MNA ONE

CHAIN-OF-CUSTODY PROCEDURES EMPLOYED:

Oy ON MNA ONE

©|I® | N[ |0 MM

SAMPLES COLLECTED IN ACCORDANCE WITH PERMIT:

Oy ON MNA ONE

SECTION J: STORM WATER POLLUTION PREVENTION PLAN

STORM WATER MANAGEMENT MEETS PERMIT REQUIREMENTS

OS OM OU MNA ONE

DETAILS:

1. SWPPP UPDATED AS NEEDED:__ DATE OF LAST UPDATE: Oy ON MNA ONE
2. SITE MAP INCLUDING ALL DISCHARGES AND SURFACE WATERS: Oy ON MNA ONE
3. POLLUTION PREVENTION TEAM IDENTIFIED: Oy ON MNA ONE
4. POLLUTION PREVENTION TEAM PROPERLY TRAINED: Oy ON MNA ONE
5. LIST OF POTENTIAL POLLUTANT SOURCES: Oy ON MNA OONE
6. LIST OF POTENTIAL SOURCES AND PAST SPILLS AND LEAKS: Oy ON MNA ONE
7. ALL NON-STORM WATER DISCHARGES ARE AUTHORIZED: Oy ON MNA CNE
8.  LIST OF STRUCTURAL BMPS: Oy ON MNA ONE
9.  LIST OF NON-STRUCTURAL BMPS: Oy ON MNA OONE

N
©

BMPS PROPERLY OPERATED AND MAINTAINED:

Oy ON MNA ONE

-
-

. INSPECTIONS CONDUCTED AS REQUIRED:

Oy ON MNA ONE

Inspection Report Page 6 of 31




Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613

FLOW CALCULATION SHEET

Date: | 11/26/2016 | Time: [13:12 |

Head in Inches: | | Feet:|0.55 |

Type & Size of Primary Flow Measurement Device: 18” Parshall Flume

Name & Model of Secondary Flow Measurement Device: | Siemens Hydroranger 200

Date of last Calibration of Secondary Flow Device: | 4-23-19

Recorded Flow at Date & Time Listed Above: | 1193 GPM \ (Facility Flow Meter)

Calculated Flow at Date & Time Listed Above: | 1184 GPM |

(Flow is calculated using flow charts in: 1ISCO Open Channel Flow Measurement Handbook-5" Edition)

o Error = |-Recorded Value | - | Calculated Value % 100
Calculated Value

% Error = 1193 ‘1;&‘34 1184 X 100

o _ 9

Yo Error = 1184 X100

% Error = | 0.007 | X 100 |

% Error = | 0.7 | % |

Comments: | Within 10%

Inspection Report Page 7 of 31




Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613
DMR Calculation Check

Reporting Period: From 2019 01 To 2019 01 31
Year Month Day Year Month Day
Parameter Checked: TSS
Loading Concentration
Mass Monthly

Mo. Avg. - Ibs/day

Reported Value: 197.78
Calculated Value: 197.78
Permit Value: 313

Mo. Avg. - mg/l 7-day Avg. - mg/I
6.1 14.3
6.1 14.3
15 22.5

If calculated value does not equal reported value, explain:

Equal

Inspection Report Page 8 of 31



Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613
DMR Calculation Check

Reporting Period: From 2019 06 01 To 2019 06 30

Year Month Day Year Month Day
Parameter Checked: CBODS5

Loading Concentration
Mass Monthly
Mo. Avg. - Ibs/day Mo. Avg. - mg/l 7-day Avg. - mg/I

Reported Value: 94.47 6.5 7.49
Calculated Value: 94.47 6.5 7.49
Permit Value: 209 10 15

If calculated value does not equal reported value, explain:

Equal.

Inspection Report Page 9 of 31



Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613
Water Division Photographic Evidence Sheet
Location: | City of Magnolia - Big Creek W

Photographer: | Michael Young | Date: | 11/26/2019 Time: | 12:47
Witness: [ Brittanie Gloyd Photo #: | 1

Description: | Influent wastewater.

Photographer: [ Michael Young | Date: | 11/26/2019 Time: | 12:49

Witness: | Brittanie Gloyd Photo #:| 2
Wastewater from sludge thickener and WWTP restrooms/facilities and pH

Description: ent chemical, when needed.

adjustm

Inspection Report Page 10 of 31



Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613
Water Division Photographic Evidence Sheet
Location: | City of Magnolia - Big Creek W

Photographer: | Michael Young | Date: | 11/26/2019 Time: | 12:49
Witness: [ Brittanie Gloyd Photo#: | 3

Description: | Chemical additive for pH control and pump.

Photographer: [ Michael Young | Date: [ 11/26/2019 Time: | 12:51
Witness: | Brittanie Gloyd Photo#: [ 4
Description: | Pump for adding chemical.

Inspection Report Page 11 of 31



Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613
Water Division Photographic Evidence Sheet

Location: | City of Magnolia - Big Creek W

Photographer: | Michael Young | Date: | 11/26/2019 Time: | 12:51
Witness: [ Brittanie Gloyd Photo#:| 5
Description: | pH meter for automatic dosing to control pH.

Photographer: [ Michael Young | Date: [ 11/26/2019 Time: | 12:52
Witness: | Brittanie Gloyd Photo#:| 6
Description: | Manual and automatic bar screening after pH adjustment.

T —

Inspection Report Page 12 of 31



Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613
Water Division Photographic Evidence Sheet

Location: | City of Magnolia - Big Creek W

Photographer: | Michael Young | Date: | 11/26/2019 Time: | 12:51
Witness: [ Brittanie Gloyd Photo#: | 7

[] ]

Description: | Grit screening trash collection.

Photographer: [ Michael Young | Date: | 11/26/2019 Time: | 12:51
Witness: | Brittanie Gloyd Photo#:| 8
Description: | Influent Parshall flume.

Inspection Report Page 13 of 31



Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613

Water Division Photographic Evidence Sheet

Location: | City of Magnolia - Big Creek W

Photographer: | Michael Young | Date: | 11/26/2019 Time: | 12:54
Witness: [ Brittanie Gloyd Photo#:| 9
Description: | RAS entering oxidation ditch. Ratios controlled using sludge age and MLVSS.

Photographer: [ Michael Young | Date: | 11/26/2019 Time: | 12:56

Witness: | Brittanie Gloyd Photo #: | 10

Description: | Wastewater in oxidation ditch.

Inspection Report Page 14 of 31



Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613

Water Division Photographic Evidence Sheet

Location: | City of Magnolia - Big Creek W

Photographer: | Michael Young | Date: | 11/26/2019 Time: | 12:57

Witness: [ Brittanie Gloyd Photo #: | 11

Description: | Aerated wastewater in oxidation ditch.

ey

Photographer: [ Michael Young | Date: | 11/26/2019 Time: | 13:00

Witness: | Brittanie Gloyd Photo #: | 12
. .. | Discharge from oxidation ditch to clarifiers. Note booms and board act as
Description: skimmer

Inspection Report Page 15 of 31



Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613

Water Division Photographic Evidence Sheet

Location: | City of Magnolia - Big Creek W

Photogra

pher: | Michael Young | Date: [ 11/26/2019

Time: | 13:03

Witness:

Brittanie Gloyd

Photo #: | 13

Description: |Activated sludge_from the oxidation ditch to the clarifier.

TH ST

Photogra

pher: | Michael Young | Date: | 11/26/2019

Time: | 13:02

Witness:

Brittanie Gloyd

Photo #: | 14

Description:

Water in clarifier. Some pin-floc was evident.

Inspection Report Page 16 of 31



Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613

Water Division Photographic Evidence Sheet

Location: | City of Magnolia - Big Creek W

Photographer: | Michael Young | Date: | 11/26/2019 Time: | 13:02

Witness: [ Brittanie Gloyd Photo #: | 15

Description: | Skimmer arm and weir teeth in clarifier.

—— —

Photographer: [ Michael Young | Date: | 11/26/2019 Time: | 13:04

Witness: | Brittanie Gloyd Photo #: | 16
Description: | Clarifier not in use during inspection.

Inspection Report Page 17 of 31



Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613

Water Division Photographic Evidence Sheet

Location: | City of Magnolia - Big Creek W

Photographer: | Michael Young | Date: | 11/26/2019 Time: | 13:06

Witness: [ Brittanie Gloyd Photo #: | 17

Description: | Pumps for return and waste activated sludge.

Photographer: [ Michael Young | Date: | 11/26/2019 Time: | 13:07

Witness: | Brittanie Gloyd Photo #: | 18

Description: | Chlorine contact chamber.

Inspection Report Page 18 of 31



Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613

Water Division Photographic Evidence Sheet

Location: | City of Magnolia - Big Creek W

Photographer: | Michael Young | Date: | 11/26/2019 Time: | 13:07

Witness: [ Brittanie Gloyd Photo #: | 19

Description: | Dechlorination and post-aeration.

P".w’_i - , f L
Photographer: [ Michael Young | Date: | 11/26/2019 Time: | 13:11
Witness: | Brittanie Gloyd Photo #: | 20

Description: | Dechlorination and post-aeration.

Inspection Report Page 19 of 31



Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613

Water Division Photographic Evidence Sheet

Location: | City of Magnolia - Big Creek W

Photographer: | Michael Young | Date: [ 11/26/2019

Time: | 13:12

Witness: | Brittanie Gloyd

Photo #: | 21

Description: | Parshall flume and location of totalizer.

Photographer: [ Michael Young | Date: [ 11/26/2019

Time: | 13:12

Witness: | Brittanie Gloyd

Photo #: | 22

Description: | Parshall flume with staff gage.

Inspection Report Page 20 of 31



Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613

Water Division Photographic Evidence Sheet

Location: | City of Magnolia - Big Creek W

Photographer: | Michael Young | Date: | 11/26/2019 Time: | 13:14
Witness: [ Brittanie Gloyd Photo #: | 23
Description: [ Chlorine and Sulfur Dioxide storage and dosing.

RREGAC S
 GULRIR PICN
JNHALATICT

N HAZAL

e

Photographer: [ Michael Young | Date: [ 11/26/2019 Time: | 13:17

Witness: | Brittanie Gloyd Photo #: | 24

Description: | Equalization/surge basin.

5

Inspection Report Page 21 of 31



Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613

Water Division Photographic Evidence Sheet

Location: | City of Magnolia - Big Creek W

Photographer: | Michael Young | Date: | 11/26/2019 Time: | 13:17

Witness: [ Brittanie Gloyd Photo #: | 25

Description: | Equalization/surge basin.

Photographer: [ Michael Young | Date: [ 11/26/2019 Time: | 13:16
Witness: | Brittanie Gloyd Photo #: | 26
Description:

OuthI 001 dischargir tUT fBiCreek,

e

Inspection Report Page 22 of 31



Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613

Water Division Photographic Evidence Sheet

Location: | City of Magnolia - Big Creek W

Photographer: | Michael Young | Date: | 11/26/2019 Time: | 13:17
Witness: [ Brittanie Gloyd Photo #: | 27
Description: | UT of Big Creek with discharge from Outfall 001.

#iak

Photographer: [ Michael Young | Date: | 11/26/2019 Time: | 13:24

Witness: | Brittanie Gloyd Photo #: | 28

Description: | Sludge thickener.

Inspection Report Page 23 of 31



Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613
Water Division Photographic Evidence Sheet
Location: | City of Magnolia - Big Creek W

Photographer: | Michael Young | Date: | 11/26/2019 Time: | 13:24
Witness: [ Brittanie Gloyd Photo #: | 29

Description: | Sludge thickener.

s

Photographer: [ Michael Young | Date: [ 11/26/2019 Time: | 13:27

Witness: | Brittanie Gloyd Photo #: | 30
Description: | Centrifugal dewater unit.

Inspection Report Page 24 of 31



Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613
Water Division Photographic Evidence Sheet
Location: | City of Magnolia - Big Creek W

Photographer: | Michael Young | Date: | 11/26/2019 Time: | 13:27
Witness: [ Brittanie Gloyd Photo #: | 31

Description: | Sludge after water removal.

11.26.2019 01:27

W . |

Photographer: [ Michael Young | Date: [ 11/26/2019 Time: | 13:28
Witness: | Brittanie Gloyd Photo #: | 32

Description: | Heating units for sludge drying.

Inspection Report Page 25 of 31



Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613

Water Division Photographic Evidence Sheet

Location: | City of Magnolia - Big Creek W

Photographer: | Michael Young | Date: | 11/26/2019 Time: | 13:28
Witness: [ Brittanie Gloyd Photo #: | 33
Description: [ Sludge heater with temperatures of 494-507° F.

Photographer: [ Michael Young | Date: [ 11/26/2019 Time: | 13:28

Witness: | Brittanie Gloyd Photo #: | 34

Description: | Cooling tank for heated sludge.

Inspection Report Page 26 of 31



Inspection Report: City of Magnolia - Big Creek W, AFIN: 14-00059, Permit #: AR0043613

Water Division Photographic Evidence Sheet

Location: | City of Magnolia - Big Creek W